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SUMMARY REPORT

SOMO HI-IMDEX 1.67 HC AR (ASPHERIC)

Real Life Simulation 435

Ease of Cleaning 0.38
Cosmelic & Mechanical Excallant
Reflaciance (.54
‘ariable Height 292" Average

SOMO-HI-INDEX 1.60 HC AR (ASPHERIC)

Feal Life Simulation 4.48

Ease of Cleaning 9.28
Cosmetic & Mechanical Excellent
Feflectance .60

Variable Height 428" Average

SOMO-HI-INDEX 1.60 HC AR (SPHERICAL)

Real Lifa Simulation d.48

Ease of Cleaning g.28
Cosmelic & Mechanical Excallant
Reflactance 0. Gl
Wariable Heighi 428" Average
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SUMMARY REPORT

SOMO HI-INDEX 1.58 (POLYCARBOMNATE)

Real Lite Simulation
Bayer

Stes| Wool

Cosmelic & Mechanical
Yellowness Index

Hedleclanoe

SOMO HILINDEX 1.56 HC AR
Heal Life Simulation

Ease of Cleaning

Cosmetic & Mechanical
Rafleclancs

467

2.85
Hazej

0.945

jFeaiog
1.03

Excallant
1.45
07T

4.45
9.76
Excellent
1.00

SOMO HI-INDEX CR-33% HC AR

Real Life Simulation
Ease of Cleaning
Cosmetic & Machanical
Halleclancsa

Variable Height

4.0

7.76
Excellent
0.46

B5" Average

X A4 sy

P

L, e o
ST

LTS Laboraides
AUENS LIS HgSesy TRA Charesbn FLOCDE, Tl SRR, Mae R TRS-HRGD
Pl i) BRGTH-Sabardionsn Sore, Wb i DOt -ebonaiid s Som



COLTS INDEX

(REAL LIFE SIMULATIOMN)
COLTS INDEX
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SOMO CR-28 HC AR

S0OMO Polycarbonate AR
SOMO Hi-index 1.67 HE AR
S0MO Hi-index 1,680 HS AR

SOMO Hi-index 1.58 HT AR



REAL LIFE SIMULATION
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TTES sUMMAR

PRODUCT

SOMO Hi-Index 1.67 HC AR

SOMO Hi-Index 1.60 HC AR

SOMO Hi-Index 1.59 Polycarbonate AR
SOMO Hi-Index 1.56 HC AR

SOMO CR-38 HC AR
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Test Results
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REAL LIFE SIMULATION

Thig basl is Hﬁllﬁlrp' Tive teals in one and ie an EﬂEl"ﬂFl'l 1o gimiilabe actusl wear condbions for an AR codlesd lene, Haze and lumineus ransmiltance amm massurad |r'l'l:lug"|ﬂl.ll e jast
program and reprasent fao (or ekaven i el the repsatad tasts ara coumted) of 1ha five esks that are complated. &F Cloth Fub, Tumble Test and Gycle Humidiy OveniGrosshatch
Achesion (CHIDCA) ane (he olber thres s and are aasculed in the ander given.

This rub test is desgrad to meplicale the cleaning cvar the life of tha asarage presenplion ars. Maasuraments were taken usng mulliple subjects o chiein the inger prossuns bsthween
the thumb and foralinges during he cleaning procass. Also compuled wera the number of wipas o gal the lbns claan and the numier of Hmeas the kbns sould have [0 be deanad
duning aach day of waar aver the course of thres years, Tha hive kneas would then go on ba the Tumbls Test. again with appropriale Iraremiltance and haza measuremenls befara
ard aller lhe lesl,

Thi Tumbibe bast is an abrasian test that was craated based on achual clinical study data of normal wear for glass, uncaatad plastc ienses and coated plasto lenses. | is used By most
e manulacturers im the LS, and E1.II'III|:ﬁ andl has MFIIE-EHI:"'" axhibiad I;III:}EI corralation o sclusl waas E:FﬂﬂEHL‘&

Finally e five lenses ane subjected (o thae CHOGA lest with final ransmiflance and haze measinsments afber (he besl. This et has ahso been corelabed o achual wear. There ane
thress Feanirngliul piecas of information That the lest will provide. Firet & ke propenaity 1or crazing (& Effects], second i spontansols datamination (B EfMacts and linaly the
crasshalch tape pul or delamination (D Effecs),

Fasuks trom aach ol thesa stz dona individually, without the praceding tests wara found o weld more tevorable numbars than found In the conssculiva manmar tha Heal Lile
Simulation is done. This was a valuable pece of informalion since (he lenses will experience all of the ervironmental experiences as represenied by (he Beal Lile Simulation fest

The ranking of the fest & a weighlod composbe of the ndividual tests, Crazing is givan a highar saight than is delamnation. The meason is that the consumer, while upset and
complaining about the prescription that delamirates wil a1 least ese the opan and obsious problem and do asmething 1o gl it fiwed. The e with crazing ie that @ is ol usualy saan
umtil it k8 In ibs dinal slegas o datanoralion and thersdore can ba mom sanious i the waarer. This is mainky dua to the tact that crezing has shown e causa “Flare® in oncomng
headighls when driving al nighl causing momentany bindress of he driver, This presenls nod only o basard 1o e diver and olbens bul creates mone sedous lability for (he seller and
makes al the producl.

In the end the weighted portions were reduced fo one number, which iz call the COLTS Index ard it exizte for both the tront and The backeides of the lans, depanding on which one tha
clstomar b inkarasted in oblainng Most impotant b that atber ower 170 diffaran products lested, there hiss bean some confirmalion tat tha results match what has baen lound in tha
lieddd iin cormgrainks and returns al Cole Vision. Al least from an anecdalal poinl of view il a product can achieve & GOLTS Index of 326 or belber the molenlial is vary small lor a relum of
the prodict by tha customes. Cola Vision's 2,000 slores hag shown this over a 3-year paniod,



REAL LIFE SIMULATION
COLTS INDEX PRODUCT TEST SUMMARY

Initial Yalues

Test Results

Posi Tum bie CHIDCA - 24 howrs

Carcawe S0 surlacs,

Tumble
T % Haze e % Ham wT # Efutis B EVecis

Iritial Transmittanos (5T)

Note: Thie 3T should not be =
eonsidenad the fnal optical / /
e menl. Call lor dedails, s
/ T "Tust Lans" rmnking %
tahian bedore and aflee aach raling avaraga from tha
i > COLTS' Databass of al
o similar products that have
benn tnst at COLTS,
The Ralic equals the number of
Himas more scratch reststant the
sample ks s when compared o

an uncoated GR-35 (Standard)
lers. The Ratio is creabed by

dividing the "Test Lans" average TR R T
daka indo the: *Standard Lens® BE L = O
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Post CHOCA Wmghied
e T =T e
437 8925
Wisighled index is calculaled
giving 607 weight o crazing

ard 404% o adhasion issues.
Thig ig baged on & ranking of
“5" baing pristine and o0
isfaciony

Crceashateh Adhesion follows
arch cytle and is ranked as
ahran i another appendie
This sarmphs has mince

el miralion from the lape
pul at thaand of 24 hours,
This is based on & ranking of
5" baing peistine and "0
lisfrciorg

Sampla shows only minae
e tor adhasion as litha
debymiralion was ssen an the
sample. The sama ranking is
used here as in Crosshakoh,

Marginal crazng on %0° ko "E°
saale wilh & being besd cooumed
in e 24 hours.



b discanded 60 days from the report date.
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